
SPARE PARTS LIST
PAGE 1

MODEL NO. BJR182

ITEM PART NO. DESCRIPTION QTY NOTE
001 163451-9 SHOE   1
002 424046-6 INSULATION COVER   1
003 424147-0 Védolemez   1
004 257952-8 Gyuru   1
005 310285-3 Tengely   1
006 256492-3 Csapszeg 5   1
007 233345-3 Komp.rugó   1
008 268094-3 Tüske JR3030T   1
009 331720-8 Vezetopersely JR   1
010 256158-5 Csapszeg 3 T1022DW/6833/6834   1
011 417791-0 Persely  JR3030T   1
012 418311-3 Hüvely JR3030T   1
013 345214-7 Nyomólap JR3030T   1
014 233025-1 Nyomórugó 2 233025-1*   1
015 231687-9 Torziós rugó 17  JR3070CT   1
016 213151-2 Olajtömítés 14 6901DW, 6901VDW   1
017 213174-0 X-gyuru 14 JR3030/T   1
018 154813-2 Hajtómuház fedél kpl.   1

INC. 16,17
019 418806-6 Sapka JR3050/60/70   1
021 911243-8 Trapézfeju csavar M5x25 911243   4
022 232221-8 Rugó A   1
023 162236-0 Kapcsológomb   1
024 421946-1 Tömítogyuru   1
025 345480-6 Csúszólap   1
026 214170-1 Csúszócsapágy  JR3070CT   1
027 341462-6 Lap JR3020/JR3030/T   1
028 911225-0 Trapézfeju csavar M5x16 911225   2
029 154788-5 Lökorúd   1
030 214170-1 Csúszócsapágy  JR3070CT   1
031 341462-6 Lap JR3020/JR3030/T   1
032 911225-0 Trapézfeju csavar M5x16 911225   2
033 265148-7 Torx csavar M5X14   2
034 344795-8 Lemez   1
035 265148-7 Torx csavar M5X14   2
036 344795-8 Lemez   1
037 212959-1 NEEDLE BEARING  708  new   1
038 125423-2 GEAR ASS'Y  new   1

INC. 39
039 212080-6 NEEDLE BEARING  1012  new   1
040 253797-2 Lapos Alátét 14 HR2220/JR3030/   1
041 232222-6 Rugó B   1
042 345479-1 Vezeto   1
043 265165-7 Csavar M6X16   1
044 266041-8 Önmetszo csavar M5x25*   4
045 154812-4 Hajtómuház kpl.   1
054 961052-5 Seeger-gyuru S-12 961052-5   1
055 210102-6 Golyós csapágy   1
056 961016-9 Zárógyuru E-10 961016-9   1
057 911225-0 Trapézfeju csavar M5x16 911225   2
058 285726-7 Csapágytartó BJR181   1
059 241869-5 Ventilátorkerék 55 241869-5   1
060 519176-7 Forgórész BJR181   1

INC. 59,61
061 210062-2 Golyóscsapágy MT   1
062 450176-7 BAFFLE PLATE   1
063 638571-3 YOKE UNIT   1
065 450178-3 MOTOR HOUSING   1



SPARE PARTS LIST
PAGE 2

MODEL NO. BJR182

ITEM PART NO. DESCRIPTION QTY NOTE
066 266292-3 Önmetszo csavar   2
067 643829-7 HOLDER CAP   2
068 194435-6 Szénkefe CB441   1
069 643827-1 BRUSH HOLDER   1
070 864064-6 BJR182 NAME PLATE   1
071 188366-9 HANDLE SET   1

INC. 82
072 643838-6 Terminal BTD/BDF/BHP/BGA/BJR   1
074 650595-9 SWITCH C3HZ-1A-T2M   1
076 450177-5 LOCK OFF BUTTON   1
078 643826-3 BRUSH HOLDER   1
079 911006-2 Trapézfeju csavar M3x8 911006-   1
080 689116-0 Hoelvezeto BJR181   1
081 266326-2 Csavar 4X18   6
082 188366-9 HANDLE SET   1

INC. 71
A01 ***DC18RA DC18RA FAST CHARGER   1
A02 194204-5 BATTERY  BL1830 SET   2
A03 450128-8 BATTERY COVER   1
A04 824818-3 PLASTIC CARRYING CASE   1
A05 805888-1 BJR182RFE PLASTIC CASE LABEL   1
A06 B-05169 5PCS.RECIPRO SAW BLADE METAL   1
A07 B-05175 5PCS.RECIPRO SAW BLADE WOOD   1



SERVICE DRAWING
PAGE 1

MODEL NO. BJR182


